Macchine ed accessori professionali per giardinaggio, agricoltura, industria boschiva, edilizia.

SARBRE ITALIA “‘

MODEL HT211-HT411

&

@S
(““[l{ll(“l“l(l“l[“l([“l[“l[l“““““«l““\\‘ d

BLADE FOR HT411

SARBRE ITRALIMA sRAL

Via Spina, 9 - c.p. 103 - 36033 ISOLA VICENTINA (V1) ITALIA - Pl. e C.F. IT 00498100247
Tel. 0444 977655 r.a. - Fax 0444 977200 - E-mail: info @ sabreitalia.com - http://www.sabreitalia.com
R.L.VI/116-7564 - R.E.A. V1132452 - UNICREDIT BANCA D'IMPRESA - ABI 03226 - CAB 60750 - c/c 000003698930 Cin:O - IBAN IT 2300322660750000003698930



BODY PARTS LIST ~ MODEL HT211<HT411 1/2
REMARKS
No. CODE No. | NAME aTy MODEL
) SIZE ORIGINAL MODEL
1 | 1652164 | GEAR CASE 1 | HT211-HT411 | (EG) HT-410
2 | 0046020 | BEARING 1 | HT211-HT411 | 6202ZZ HT-410
3 | 5029040 | CLUTCH DRUM 1 HT211-HT411 HT-410
4 | 0080610 [ STOP RING 1 HT211<HT411 HT-410
5 | 1652153 | BEARING HOLDER 1 | HT211-HT411 HT-410
6 | 0021030 [ FLAT H. SCREW 2 | HT211-HT411 | 4X 10
7 | 0010500 | OIL HOLE BOLT 1 | HT211-HT411 [ M6 x 8
8 1664753 | PACKING-OIL HOLE 1 HT211-HT411 HT-410
9 | 5029072 | CATCHER (L)-SHAFT 2 | HT211-HT411 HT-410
10 1667197 | CRANK GEAR ASS'Y (L) 1 HT211-HT411 HT-410
12 5029800 | CAM-CRANKGEAR 2 | HT211-HT411 HT-410
13 5029080 | BLADE GUIDE (S) 1 HT211-HT411 HT-410
14 | 5029130 | BLADE GUIDE (L) 1 | HT211-HT411 HT-410
15 1666223 | STAY 1 HT211
1666224 | STAY 1 HT411
16 | 0021290 | FLAT H. BOLT-STAY 2 | HT211<HT411 | M6X 35
17 0031221 | U-NUT-STAY 2 HT211-HT411 | M6 ..
18 5029091 | BLADE, UPPER 1 HT211 HT-210
5029311 | BLADE, UPPER 1 HT411 HT-410
19 | 5029121 | BLADE, LOWER 1 | HT211 HT-210
5029331 | BLADE, LOWER 1 HT411 HT-410
20 | 5029170 | BOLT (S)-BLADE 4 | HT211 HT-410
5029170 | BOLT (S)-BLADE 5 HT411 HT-410
22 5029180 | WASHER-BLADE 4 | HT211 | HT-410
5029180 | WASHER-BLADE 5 HT411 HT-410
23 0031221 | U-NUT-BLADE 4 HT211 M6
0031221 | U-NUT-BLADE 5 HT411 | M6
24 | 0032720 | SPRING WASHER-BLADE 4 | HT211 M6
0032720 | SPRING WASHER-BLADE 5 HT411 | M6
25 5029140 | GREASE PACKING 1 HT211 *HT411 HT-410
26 5029162 | BOTTOM PLATE-GEAR CASE 1 HT211+HT411 | W/BEARING | HT-410
21 | 1664722 | BEARING 1 | HT211-HT411 | 6062Z HT-410
28 | 5029150 | PACKING-BOTTOM PLATE 1 | HT211-HT41 HT-410
29 | 0029060 | TAP. SCREW-BOTTOM PLATE 4 | HT211-HT411 | 5X12
30 | 5029190 | CUSHION (A)-LOOP 1 HT211+HT411 | HT-210
31 5029200 | HANDLE STAY-LOOP HANDLE 1 HT211-HT411 | HT-210
32 1665385 | CUSHION (B)-LOOP 1 HT211HT411 | HT-210
33 | 5029210 | CUSHION PLATE 1 | HT211-HT4N HT-410
34 0030020 | HEX, NUT-STAY 2 HT211-HT411 | M6
35-1 | 0032720 | SPRING WASHER-STAY 2 | HT211-HT411 | M6
35-2 | 0032220 | WASHER-STAY 2 HT211-HT411 | M6
36 | 5029220 | LOOP HANDLE 1 HT211-HT411 HT-210
37 | 5029230 | HOLDER-LOOP HANDLE 1 | HT211-HT411 HT-210
38 | 5029240 | HANDLE COVER 1 HT211-HT411 HT-210
39 1655805 | LABEL 1 HT211
1655804 | LABEL 1 HT411
40 1652142 | SOCKET H. SCREW 2 HT211-HT411 | M5X 30
41 | 0032770 | SPRING WASHER-L. HANDLE 2 | HT211-HT411 | M5
42 0032270 | WASHER-L. HANDLE 2 HT211-HT411 | M5
43 1666222 | U-HANDLE 1 HT211-HT411
44 1655824 | THROTTLE LEVER ASS’Y 1 HT211-HT411
46 1655775 | SCREW 1 HT211-HT411 | M5X 30
41 0030080 | NUT 1 HT211+HT411 | M5
48 5029250 | CUSHION (C)(D)-U-HANDLE 2 HT211-HT411 | C+D/SET | HT-410
49 5029210 | CUSHION PLATE 1 HT211-HT411 | HT-410
50 0018120 | BOLT-U. HANDLE 2 HT211-HT411 | M6 X 30
51 0018060 | BOLT-ENGINE 4 | HT211-HT411 | M6 X 20
60 1652254 | FLANGE (FOR KAWASAKI)TG18 1 HT211

This is available for the Brush Cutters & Hedge Trimmers shipped from Japan after April 1996.




BODY PARTS LIST

MODEL HT211-HT411

2/2

REMARKS
No. | CODE No. | NAME aTy MODEL
SIZE ORIGINAL MODEL

61 1651023 | SOCKET H. SCREW TG18 3 HT211 M6X16
62 | 0130410 | HEX. WRENCH 618 | 1 HT211 5
63 | 1652151 | BLADE COVER 2 | HI211 HT-210

1652211 | BLADE COVER 1 HT411 HT-410
64 | 1654103 | SPANNER 1 | HT211-HT411 [ 8X10 HT-410
65 | 1655774 | LABEL TG18/TL26 1 ¢ 48

1655773 | LABEL TF22 | 1 ¢ 60




